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E.1.1.4 Comparison 4: Dose A [20mg/10mg] vs Dose B [10mg/10mg] vs Dose C 
[10mg/5mg] – Blood Pressure Outcomes 

 

Figure 21: Nottingham Health Profile (NHP) – 24hr Ambulatory Systolic BP (lower 
is better) 

A: 20mg HC 0800h, 10mg HC 1600h 
B: 10mg HC 0800h, 10mg HC 1600 h 
C: 10mg HC 0800h, 5mg HC 1600 h 
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Figure 22: Nottingham Health Profile (NHP) – 24hr Ambulatory Diastolic BP (lower 
is better) 

A: 20mg HC 0800h, 10mg HC 1600h 
B: 10mg HC 0800h, 10mg HC 1600 h 
C: 10mg HC 0800h, 5mg HC 1600 h 

 

 

 


